INTERSTATE SANITATION COMMISSION

A TRI-STATE ENVIRONMENTAL AGENCY

1984

ANNUAL REPORT

NEW YORK NEW JERSEY CONNECTICUT



l 98 4
REPORT
OF THE

INTERSTATE SANITATION COMMISSION

ON THE

WATER POLLUTION CONTROL ACTIVITIES
AND THE

INTERSTATE AIR POLLUTION PROGRAM



INTERSTATE SANITATION COMMISSION

A TRI-STATE ENVIRONMENTAL AGENCY
311 WEST 43rd STREET * NEW YORK, N.Y. 10036

AREA CODE 212-582-0380

COMMISSIONERS
NEW YORK

Natale Colosi, Ph.D.
Chairman

George Dumbach

Fred C. Han

Anthony T. Vaccarello

Henry G. Williams

NEW JERSEY January 24, 1985
Samuel P. Owen
Vice Chairman
J. Richard Goldstein, M.D.
Lester H. Grubman
Robert E. Hughey

Frank A. Pecci To His Excellency, Mario M. Cuomo

CONNECTICUT His Excellency, Thomas H. Kean
[...]
An existing City Island force main was extended 350
feet in order to alleviate odor problems caused by poor
gravity flow. The final cost amounted to over $86,000.

Projects in Progress

An I/I study is underway.

See the Bowery Bay write-up for other projects in prog-
ress.

Future Projects

A plan of study to correct plant deficiencies and im-
prove reliability has been submitted for approval.

Rehabilitative construction is planned for various op-
erating units in conjunction with the replacement of the fi-
nal settling tanks. The cost estimate for this work is $23
million.

24



Inwood Water Pollution Control Plant - Disposal District No. 1,
New York (Nassau County)

Completed Projects

A 201 Facilities Plan study has been completed. The
issued report details the plant's condition and recommends
improvement alternatives.

The rehabilitation and replacement of covers on the di-
gesters are 99% complete. In addition, a new digester gas
system and three new sludge pumps were installed. The rees-
timated cost for all construction is $1.5 million.

Jamaica, New York (Queens County)

Projects in Progress

New York City is studying the possible presence of re-
sidual compounds in Jamaica Bay with respect to potential
biological, recreational, and public health effects. The
study will attempt to produce a statistical data base on the
concentration and distribution of residual chlorine in Ja-
maica Bay and will assess the impact on the biology of the
Bay.

See the Bowery Bay write-up for other projects in prog-
ress.

Joint Regional Sewerage Board - Town of Haverstraw, New York
(Rockland County)

Completed Project

An industrial pretreatment analysis study is complete
and a report has been issued.

Projects in Progress

See the Stony Point write-up.

Jones Beach Water Pollution Control Plant, New York
(Nassau County)

Project in Progress

Rehabilitation continues on the sludge drying beds,
primary and- secondary settling tanks, and trickling filter.
Among the equipment being replaced are two comminutors,
greenhouse sludge valves and all methane gas lines. This
entire project is approximately 95% complete and will cost

25



an estimated $578,000.

Long Beach Water Pollution Control Plant, New York
(Nassau County)

Project in Progress

A revised 201 Facilities study is more than 70% com-
plete. The revision of the Nassau County 201 Facilites Plan
emphasizes a more detailed analysis of the barrier beach
communities which include Long Beach, West Long Beach and
Point Lookout.

Metro-North Commuter Railroad (Harmon Shop), New York
(Westchester County)

Project in Progress

The upgrading of this facility is 95% complete. This
$1.47 million project increases the design flow to 0.4 MGD
and incorporates an activated carbon column. A final con-
struction date of January 1985 is estimated.

New Rochelle, New York (Westchester County)

Project in Progress

Twenty-five percent of a $1.2 million plant upgrading
is complete. The work entails the conversion of the sludge
dewatering process; coil filters are being replaced by belt
filter presses.

Newtown Creek, New York (Kings County)

Completed Project

Modifications to the Manhattan pump station to conserve
energy and eliminate excessive heat are essentially complete
at a cost of $1.9 million.

Projects in Progress

See the Bowery Bay write-up for projects in progress.

Future Project

A Facilities Plan recommends methods for upgrading the
existing plant.

26



Northport Wastewater Treatment Plant, New York (Suffolk County)

Completed Projects

An energy conservation study was completed at a cost of
$5,000. The study's findings called for the implementation
of smaller influent pumps. Construction entailing the reha-
bilitation of the influent chamber and the installation of
smaller pumps and accompanying equipment has been completed
at a cost of $8,000.

Project in Progress

An engineering study investigating the needs of this
facility for future expansion is 25% complete.

North River, New York (New York County)

Projects in Progress

The Step II design work for the plant superstructure
and the rooftop park are in progress at an estimated cost of
$24.8 million.

Construction is 40% complete on the main building, pre-
liminary tanks, sludge facilities, interim facilities,
plumbing, HVAC, and electrical contracts. The total reesti-
mated cost is approximately $297.6 million.

It is estimated that this plant will provide advanced
preliminary treatment (screening, grit removal, settling,
disinfection and sludge removal) by March 31, 1986 and sec-

ondary treatment by July 1, 1989.

See the Bowery Bay write-up for other projects in prog-
ress.

Future Project

The remainder of the plant superstructure and rooftop
park are under design and a grant application has been sub-
mitted for secondary treatment phases I, II and III at a
total cost of $200 million.

Oakwood Beach, New York (Richmond County)

Completed Project

The Fresh Kills interceptors are complete at a cost of
$18 million.

27



Projects in Progress

The consultant design contract for the Mayflower pump-
ing station is in progress.

The facility plan for the West Branch interceptor sys-
tem is still in preparation.

Design work for the force main from the Eltingville
pump station is underway.

A new I/I study for the entire drainage area is under-
way.

Construction of a section of the West Branch intercep-
tor has started at a cost of $2.7 million.

Work is progressing on the remainder of the Eltingville
and Richmond Hill Road pumping station at a cost of $19.8
million.

See the Bowery Bay write-up for other projects in prog-
ress.

Future Project

The final design of the West Branch interceptor system
to Tottenville, which will complete the Oakwood Beach WPCP
project, is awaiting completion of the final facility plan
to determine routing and method of construction.

Orange & Rockland Utilities, New York (Rockland County)

Completed Projects

A new 0.12 MGD secondary activated sludge facility is
100% complete. This package plant is totally enclosed in a
new building. Presently, the plant is treating all flows
from the service building which houses the administrative
offices, laboratory, and warehouse.

Project in Progress

Design work is 80% complete on a combination of two
projects. The plan encompasses a reconversion of two major
units to coal. A sewage plant upgrade includes two new lift
stations and modification of the existing lift station.

Future Project

Construction is anticipated to take two years for

28



Orange and Rockland Utilities' reconversion and sewage
treatment plant upgrade. As of this writing, the NYS DEC
has approved the design work; the U, S. EPA has yet to re-
ply. Estimated costs for the construction are $120 million.

Orangetown Sewer District, New York (Rockland County)

Owls

Completed Projects

Engineering studies involving industrial pretreatment
are complete.

A 201 Facilities Plan study, which addressed plant mod-
ification alternatives, is complete.

Future Project

An estimated cost of $350,000 was made for rehabilita-
tion of the sludge handling facilities. A belt dewatering
process will be utilized for treatment and energy conserva-
tion.

Head, New York (Kings County)

Projects in Progress

Based upon the results of the I/I study and the Step I
201 Facilities Plan, an upgraded plant has been designed to
provide 90% removals of BOD and suspended solids. Plans and
specifications have been prepared. Construction grants have
been approved for the first four phases. Construction is
14% complete on the sludge processing complex, the pump and
powerhouse, primary treatment and dechlorination facilities,
and demolition of the aeration tank building superstructure.
Emergency rehabilitation work has been approved and begun
for the purchase and installation of an engine generator and
auxiliaries. Final costs have been reestimated at $155 mil-
lion.

See the Bowery Bay write-up for other projects in prog-
ress.

Future Projects

An application has been submitted for aid for the re-
maining four phases of construction at a cost of $256 mil-
lion.

An estimate of $365 million has been made to upgrade

this modified activated sludge plant utilizing a high rate
process to a step aeration facility with a design flow of

29



120 MGD.

Oyster Bay Sewer District, New York (Nassau County)

Completed Projects

Several reports have been completed in preparation for
a facility upgrade to utilize biological rotating discs and
increase plant capacity to 1.4 MGD.

An I/1 Phase IIB 201 Facilities Design study and an en-
gineering and environmental data report were completed and
reports were issued.

Future Project

It is proposed to upgrade this facility to utilize bio-
logical rotating discs. New equipment to be installed in-
clude bio discs, secondary tanks, a belt press and digest-
ers. An estimated cost of $2.3 million has been made.

Peekskill, New York (Westchester County)

Port

Future Project

Rehabilitative work will start shortly at this second-
ary activated sludge facility. Approximately $230,000 will
be needed to replace one small process air blower (125 HP)
and to repair an existing 400 HP process air blower.

Chester, New York (Westchester County)

Completed Project

A predesign report is complete. It incorporated recom-
mendations of previous engineering reports into the current
redesign for secondary treatment.

Projects in Progress

Construction of an interim sludge handling facility,
which will serve both Blind Brook and Port Chester, is 5%
complete. This centrigue facility will thicken primary and
secondary sludges from Port Chester. An estimate of $2 mil-
lion has been made for this project.

A reestimate of $936,000 has been made for sewer reha-
bilitation work. Construction is 10% complete.

30



Port

Future Project

This primary facility is meeting the compliance sched-
ule, in response to federal and State consent orders, to at-
tain secondary treatment., Construction costs have been es-
timated at over $32 million to incorporate rotating biologi-
cal contactors., Additional equipment on the agenda includes
final settling tanks, waste sludge gravity thickening, dewa-
tering, and ultimate disposal (fluid bed furnaces) facili-
ties.

Richmond, New York (Richmond County)

Port

Projects in Progress

See the Bowery Bay write-up for projects in progress.

Washington Water Pollution Control District, New York

(Nassau County)

Future Projects

No start-up date has been given for this facility's $22
million upgrade and expansion to 4 MGD. Among the new units
to be installed are primary and final settling tanks, recir-
culation pumps, primary sludge pumps, Parshall flume instru-
mentation, a spare sludge disintegrator, a spare fluidizing
blower, chlorine contact tanks, headworks, and one trickling
filter. A new sodium hypochorite system and an odor control
system for the dewatering building will be incorporated into
this facility. Miscellaneous items on the construction
agenda include electrical, heating and ventilation, plumb-
ing, concrete repairs, changing of trickling filter media
and under drains, modifications to the ash storage tank, and
the demolition of the existing headworks and gas chlorine
system. The sewer system work will include the installation
of one new pump station, rehabilitation of two existing pump
stations, elimination of I/I, and replacement of undersized

pipes.

Red Hook, New York (Kings County)

Completed Projects

A Step I 201 Facilities Plan for the Gowanus pumping
station and a water quality study for the Gowanus Canal have
been completed at a cost of approximately $1.9 million.

Step 11, final design of the superstructure, was com-
pleted.

31



Projects in Progress

Seventy-eight percent of the new interceptor sewer sys-
tem is complete. This system will intercept and transmit
the local dry weather flow to the treatment plant. A cost
estimate of $106.4 million has been made.

Ongoing construction contracts involving structures and
equipment (main building), plumbing, HVAC, electrical and
sludge facilities are 10% complete. A total cost estimate
for these contracts amounts to $105.5 million.

It is estimated that this plant will provide advanced
preliminary treatment (screening, grit removal, settling,
disinfection and sludge removal) by April 1, 1987 and sec-
ondary treatment by June 1, 1989.

See the Bowery Bay write-up for other projects in prog-
ress.

Future Projects

Future construction includes contracts for the inter-
ceptor ($2.6 million), secondary treatment ($65.5 million),
force mains ($13.4 million), and Gowanus pump station and
related water quality studies ($21.2 million).

Richmond Memorial Hospital, New York (Richmond County)

Projects in Progress

A new secondary activated sludge facility is 97% com-
plete and will be on-line early in 1985, The plant, which
has a design flow of 0.025 to 0.04 MGD, was built adjacent
to the hospital. The building site was attained specifical-
ly for this project and cost $12,000.

The original structure has been completely dismantled
and the septic tanks will be sand filled.

Final costs for all construction amount to over
$250,000.

Rockaway, New York (Queens County)

Completed Project

A new small size blower was installed to improve pres-
ent energy efficiency.

K 7.



Projects in Progress

See the Bowery Bay write-up for projects in progress.

Rockland County Sewer District #1, New York (Rockland County)

Project in Progress

Upgrading and expansion of this facility are 5% com-
plete. This plant will have a design flow of 25 MGD and
will incorporate rotating biological contactors. An esti-
mate of $70 million has been made to cover installation of
an aerated grit chamber, primary and secondary clarifiers,
RBC units, sludge concentrators, high rate digesters, a com-
position facility and related structures.

Future Project

A $34 million sewer system expansion program will be
implemented to complete the facility's upgrading and expan-
sion. The plan includes installation of interceptor sewers
to service unsewered areas.

Roslyn, New York (Nassau County)

Project in Progress

This secondary facility is being phased out. Present-
ly, 9,700 linear feet of force mains and gravity sewers are
being installed in order to divert flows to the Nassau Coun-
ty Disposal District No. 3 - Cedar Creek facility. This
project is 90% complete and the estimated cost is $1.1 mil-
lion.

Future Project

This secondary facility is to be converted to a pump
station in order to convey flows to the Nassau County sewer
system and be treated by the Cedar Creek plant. A start-up
date for construction is anticipated in the spring of 1985
and the estimated cost is $2.5 million.

Stony Point, New York (Rockland County)

Projects in Progress

Expansion construction is continuing at this secondary
activated sludge plant. Ninety-eight percent of this §1
million project is complete. A digester, a chlorine contact
chamber, and a sludge belt press are being installed.

33



Stony Point's sewer system is being modified with a new
pump station and force main. All flows in excess of 1 MGD
will be pumped to the Joint Regional Sewerage Board in Ha-
verstraw. This project, which is 98% complete, has a rees-
timated cost of $500,000.

Suffolk County Sewer District #1, Port Jefferson, New York
(Suffolk County)

Completed Project

The installation of approximately 1.5 miles of force
main has recently been completed at a cost of approximately
$2 million.

Future Projects

Construction upgrading has been estimated at $3.1 mil-
lion. This primary plant will be converted to a secondary
activated sludge facility with a design flow of 0.75 MGD.
This flow represents Port Jefferson's flow only. New units
on the agenda include primary and secondary settling tanks,
disinfection facilities, and rotating biological contactors.

A cost estimate of $1.2 million has been made for pump
station design and installation. A start-up date has not
been determined.